
NO/DK/SE -Monteringsanvisning  	                           	
		   Nattbord/sengepall
FI - 	              Asennusohjeet 
	                Yöpöydät/päätypenkki
NL -               Montage-instructies 
                         Nachtkastjes/bed pallet
DE -               Montageanleitung 
	              Nachttisch/Bettbank
GB -               Assembly instructions                             	
		   Bedside table/bench

www.wonderland.no

Wonderland AS 
Øran Vest, N-6300 Åndalsnes

Tlf: +47 71 22 78 00  Fax: +47 71 22 78 01
Org.nr.: 987 102 160 MVA

wonderland@wonderland.no
www.wonderland.no

1. “Part 1“ auf eine weiche Unterlage legen. Die 7 Holzdübel
    einsetzen sowie die 2 Kupplungsbolzen in „Part 3“   
    schrauben. 
2. ”Part 2” auf die 4 Holzdübel setzen.
3. Die 3 schwarze Schrauben in ”Part 2” setzen und mit   
    dem Innensechskantschlüssel fest anziehen.
4. Produkt mit ”Part 2” nach unten auf den Boden legen.
5. Die Glasplatte in die Nut des ”Part 2” schieben.
6. ”Part 3” einsetzen. Beachten Sie, dass die Glasplatte in der 
    Nut liegt. ”Part 3” mit Kraft nach unten drücken/einschlagen.
7. Die 2 Verschraubungen von innen in ”Part 3” mit dem 
    Innensechskantschlüssel anziehen und danach die 
    Schutzkappen aufdrücken.
8. Die 4 Filzgleiter an gewünschten Punkten festkleben. 
    Das Produkt kann wie auf den Bildern gezeigt auf zwei   
    verschiedene Arten aufgestellt werden.

MONTAGEANLEITUNG:

1. Place  “Part 1” on the floor on a soft surface and insert 7 
    Screw 2 pcs. coupling bolts in part 3.
2. Attach “Part 2” to the side with 4 wooden pegs.
3. Insert 3 black screws in the holes on “Part 2” and tighten 
    well using the Allen key.
4. Turn the product over so that “Part 2” is on the floor.
5. Insert glass plate in the slot on “Part 2”.
6. Attach “Part 3”. Make sure the glass plate goes into the 
    slot. Press/tap “Part 3” firmly into place. 
7. Tighten the 2 cam locks on the inside of “Part 3” with the 
    Allen key, then put the covers in place over the locks.
8. Glue 4 felt pads in the desired place. 
    The product can be positioned with two different sides 
    up, as shown in the pictures.

GB

DE

ASSEMBLY:

Plastik Tüte:                        
Holzdübel   Ø12x55                 7 St.
Kupplungsbolzen   	               2 St.
Schraube  M8x70 (schwarz)   3 St. 
Schutzkappen  	               2 St.
Filzgleiter                                    4 St.
Innensechskantschlüssel
5mm      		                1 St.
Innensechskantschlüssel
6mm       		                1 St.

Plastic bag, containing: 	
Wooden pegs    Ø12x55      7 pcs
Cam screw   	            2 pcs 
Screw  M8x70 (black)           3 pcs
Cam lock cover 	            2 pcs
Felt pads                                 4 pcs
Allen key 5mm  	           1 pcs
Allen key 6mm	           1 pcs

       		            



1. Legg ”part 1” på mykt underlag og sett i 7 stk tretapper. 
    Skru 2 stk. koblingsbolter i part 3.
2. Sett ”part 2” på der det er 4 stk tretapper
3. Sett i 3 stk sorte skruer i ”part 2” og stram godt med 
    umbrakonøkkelen.
4. Vend produktet med ”part 2” ned på gulvet
5. Sett glassplaten ned i sporet på ”part 2”.
6. Sett på ”part 3”. Vær sikker på at glassplaten treffer sporet. 
    Trykk/dunk ”part 3” hardt ned.
7. Stram de 2 koblingshusene på innsiden av ”part 3” med 
    unbrakonøkkelen, og trykk deretter dekkhettene på disse.
8. Lim på 4 knotter etter ønsket plassering.
    Produktet kan settes to ulike veier som vist på bildene.

SE

NO

DK

FI

NLMONTERING:

Pakke pose: 
Tretapper Ø12x55             7 stk
Koblingsbolt                      2 stk
Skru M8x70 (sort)              3 stk
Koblingshus dekkhette    2 stk
Filtknotter                           4 stk
Umbrakonøkkel 5mm      1 stk
Umbrakonøkkel 6mm      1 stk

1. Placera ”part 1” på ett mjukt underlag och  sätt i 7 st. 
    Skruva i 2 st kopplingsbultar i part 3.
2. Fäst ”part 2” på sidan där det finns 4 st. träpluggar.
3. Skruva in 3 st. svarta skruvar i ”part 2” och dra åt dem 
    ordentligt med insexnyckeln.
4. Vänd på produkten så att ”part 2” hamnar ned mot golvet.
5. Ställ glasskivan ned i spåret på ”part 2”.
6. Lägg ”part 3” på dem. Försäkra dig om att glasskivan träffar 
    spåret. Tryck eller dunka ”part 3” ned med kraft.
7. Dra åt de 2 kopplingshylsorna på insidan av ”part 3” med 
    insexnyckeln, och tryck därefter skyddshättorna på dem.
8. Klistra på 4 filttassar enligt önskad placering. 
    Produkten kan placeras åt två olika håll som visat på 
    illustrationerna.

MONTERING:

Förpackningens påse: 
Träpluggar  Ø12x55              7 st.
Kopplingsbult                        2 st.
Skruv M8x70 (svart)              3 st.
Kopplingshylsa och 
skyddshätta 	            2 st.
Filttassar                                  4 st.
Insexnyckel  5mm                 1 st.
Insexnyckel 6mm                  1 st.

1. Pehmeälle alustalle ja asenna siihen 7 puutappia. 
    Kierrä 2 kasausruuvia osaan 3.
2. Paina ”part 2” päätyyn, jossa on 4 puutappia.
3. Kierrä ”part 2:een” 3 mustaa ruuvia ja kiristä ne tiukasti 
    paikoilleen kuusiokoloavaimella.
4. Käännä tuote ”part 2” lattiaa vasten.
5. Aseta lasilevy ”part 2:n” uraan.
6. Sijoita ”part 3” ylimmäiseksi. Varmista, että lasilevy osuu 
    uraan. Paina/iske ”part 3” paikoilleen voimalla.
7. Kiristä ”part 3:n” sisäosan 2 epäkeskohelaa kuusiokoloa
    vaimella, ja paina sitten peitehatut niiden suojaksi.
8. Kiinnitä 4 huopatassua paikoilleen haluamiisi kohtiin. 
    Tuote voidaan pystyttää kahteen eri suuntaan kuvien 
    osoittamalla tavalla.

1. Leg “deel 1” op een zachte onderlaag en breng er 7.   
    Schroef de 2 koppelbouten in ’deel 3’.
2. Zet “deel 2” op de plaats waar 4 houtpluggen zitten.
3. Plaats 3 zwarte schroeven in “deel 2” en draai ze met de 
    inbussleutel stevig aan.
4. Keer het product met “deel 2” om op de vloer.
5. Zet de glasplaat in het spoor op “deel 2”.
6. Plaats “deel 3” erop. Zorg ervoor dat de glasplaat in het 
    spoor terechtkomt. Druk/duw “deel 3” stevig naar beneden.
7. Draai de 2 koppelingshuizen aan de binnenkant van 
    “deel 3” aan met de inbussleutel en druk vervolgens de 
    afdekkappen hierop.
8. Plak 4 noppen op de gewenste plaats. Het product kan 
    op twee verschillende manieren worden geplaatst, zoals 
    aangegeven op de afbeeldingen.

ASENNUS:

MONTAGE: 

Pakkauksen pussi:
Puutappi  Ø12x55                7 kpl
Kasausruuvi                           2 kpl
Ruuvi  M8x70 (musta)          3 kpl
Epäkeskohela
ja peitehattu 	           2 kpl
Huopatassu                           4 kpl
Kuusiokoloavain  5mm       1 kpl
Kuusiokoloavain 6mm        1 kpl

Pakketzakje:                        
Houtpluggen   Ø12x5      7 stuks
Koppelbout                        2 stuks
Schroef   M8x70 (zwart)   3 stuks
Koppelingshuis 
afdekkap  	      	        2 stuks
Viltnoppen                         4 stuks
Inbussleutel   5mm   	      1 ex
Inbussleutel  6mm           1 ex

Part   1

Part   3

Part   2

Alt:   A Alt:   B

Nattbord

BE


